http://www. parsun. com. cn |I('S\‘Pﬂabun

Bl

G EIEs
PARTS CATALOGUE

AFINBESDULBEBIRAE
SUZHOU PARSUN POWER MACHINE CO.,LTD



H K

BE - — — — — — — — — — — — — — — — — — — — - — - 1~2
BRACKET - — — — — — — — — — — — — — — — — — — — — - 1~2
ALEEHf - — — — — —— —— — - —— — —— — — — - 3~ 4
UPPER CASING — — — — — — — — — — — — — — — — — — — — 3~4
WE— — — — — — — — — — — — — — — — — — — — — — — 5~6
TOP QONLING == — e i i o 5 1o i o 2 i 22 28 2 2o — 5~6
ATRERKERSHFZE - — — — — — — — — — — — — — — — - 7~9
LOWER CASING & DRIVE— — — — — — — — — — — — — — — — —7~9
BXKEG— — — — — — — — — — — — — — — — — — — — — 10~11
IONITION SYSTEM— — — — — — — — — — — — — — — — — — — 10~11
BEEE— — — — — — — — — — — — — — — — — — — — — 12~13
CRANKSHAFT & PISTON - — — — — — — — — — — — — — — — — — 12~13
Bl e s e e s e b B e Em o e e 2 S s — 14~15
CRANKCASE— — — — — — — — — — — — — — — — — — — — — 14 ~15
BHRE— — — — — — — — — — — — — — — — — — — — — 16~17
FUEL SYSTEH — — — — — — — — — — — — — — — — — — — — 16~17
B~ —— — —— i = - 18~19
CARBURETOR ASSY— — — — — — — — — — — — — — — — — — — 18 ~19
BEE— — — — — — — — — — — — — — — — — — — — — — 20~21
STARTER s e e 2 25 5 5 1o o £ 55 s 2 S 55 B B i X = 20~ 21
RANLERBEM) — — — — — — — — — — — — — — — — — 22~23

CYLINDER HEAD ASSY (REPAREKIT) — - — — — — — — — — — — — 22~123

WRIWBES)- — — — — — — — — — — — — — — — — — — - 24~ 25
APPENDIX 1(REPATEKIT) - — — — — = — — — — — — — — — — - 24 ~ 25



1 Ffri

PAGE 1 OF 25

EHEL R

#

PARTS NAME:

BRACKET




T R4FH PAGE 2 OF 25
FHHLH  |qe
PARTS NAME:  |BRACKET
SN, PART NO. DESCRIPTION DESCRIPTION oy REMARKS
SEED (BT FHLHOED FHERED ¥ v 33
1 |12-01000004 RELENE BUSHING, ROTARY BRACEET 2
2 (T2-01000005 REXEE COVER, ROTARY BRACKET 1
3 |GB/TS782-M6x35 7 Mox3s BOLT M6x35 4
4 |GB/197.1-6 T48 6 WASHER 6 6
5 |oB/T34sh. 1-952x3.1 |0 E@5Lx3. L) 0-RING 95213.1 1
6 |GB/T875-¢4xll PRI LT RIVET $4xll 1
7 |F4-01060002 HREH CLAMP BANDLE 1
8 |F26-01050101 BREHRER LOCKED SCREW 1
9 |F2.6-01050100 Ve L LOCKED HANDLE ASSY 1
10 |F2. 6-01050002 EHng SPRING 1
11 |6B/T96-8 ABES BIC WASHER 8 2
12 |T2-01000100 R4 LOCKED BLOCK 1
13 (T2-01000003 KRR SEAT, ROTARY BRACKET 1
14 |GB/T7940. 146 B R 3 HARMG 0IL CAP M6 1
15 |GB/T879. 2-93x14 PR IR S04 PIN ¢3x14 1
16 |T2-01020003 RARCABTR HANDLE, LIMITED PIN 1
17 |GB/T889.1-¥8 F4BEEARGEES 18 [LOCKNT b8 1
18 |F4-01000002 FABEH PLATE, DOUBLE HOLE 1
19 |GB/15782-H6x100 AR N6x100 BOLT M6x100 1
0 [6B/193-6 s [] WASHER 6 1
21 |T2-01020000 EXRRRAH BRACKET ASSY (RIGHT) 1
2 |12-01020002 RARRSH LIMITED PIN 1
23 |T-01000001 Af#E THRUST RECEIVE, BRACKET 1
4 |F4-01010005 BB R RIVET 2
35 |F4-01010004 B xEFH CLAMP SHIPBOARD HANDLE 2
2%  |F4-01010002 Jbi % KA CLAMP BOLT )
27 [F4-01010003 83 Y CLAMP PLATE 2
28 |T2-01010000 EERARAH% BRACKET ASSY (LEFT) 1
39 [F2. 6-01000002 B IBusH, BoLT 1
30 |6B/T6170-H6 K W IWur e 1
31 |GB/TS782-M8x105 A AgR M8xlls BOLT M8x105 1




1 ZEH

PAGE 3 (F 25

EWEL R

ALEER K

PARTS NAME:

UPPER CASING




T) R&F1 PACE 4 OF 25
FRHAR: | KLpERA
PARTS NAME: | UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION oy REMARKS
tah s B St ki FHLHOED FHERED ¥ v 33
1 [T2-00000003 A4 5x1s PIN 2
1 [T2-00000004 FELkiE: GASKET, ENGINE 1
3 [F.6-04060002 a4 E 9. 8x20x7 OIL SEAL 2
4 [12-00000101 HE6 EXHAUST SEAT 1
5 [r2-00000005 HA GASKET, EXEAUST SEAT 1
6  [T2-02000001 A LEERK UPPER CASING 1
7 |eB/197.1-6 T4H 6 WASHER 6 B
8§ [6B/T5783M625 A AR N6xDS BOLT M6x25 6
9 |oB/T5783-M6x30 A AR Noxd BOLT M6z30 1
10 |6B/T6170-H8 AR N8 HUT 48 1
11 [12-02000004 A 2 GASKET, BXHAUST PLATE 1
12 [12-02000003 H5ER BXHAUST PLATE 1
13 [cB/T825-H6x16 M L RATNGR16 SCREW PAN HEAD M6x16 1
14 [r2-01000007 W H WASHER, THRUST 2
15 [12-01000202 Ry HANDLEBAR, STEERTNG 1
16 [12-01000201 ERFR HANDLE, STEERING 1
17 [T2-01000203 FREK MANDLE PLATE 1
18 |6B/197.1-8 TF4H 3 WASHER 8 1
19 |6B/T93-8 BHAE 8 WASHER 8 i
20 |6B/15783-H8x30 A AR N3 BOLT M8x30 1
A |6B/193-6 BUAE 6 VASHER 6 1
12 |GB/T5783-H6x10 AR Mox10 BOLT M6x10 1




T F4Fh PAGE 5 OF 25
FET E T
PAKTS NAME:  [TOP CONLING




T 4+ PAGE 6 OF 25
k4% |gE
PARTS NAME:  |T0P CONLING
SN, PART NO. DESCRIPTION DESCRIPTION oy REMARKS
tah s B St ki FHLHOED FHERED ¥ v 33
1 |T2-00000013 FHAEE RUBBER LOOP, COVER BOARD 1
1 [12-00000010 XREEH COVER BOARD, SPARK PLUC 1
3 [12-00000012 EAH AN SCALEBOARD ASSY, COVER BOARD | 2
4 [12-00000011 LERER RUBBER BOARD, COVER BOARD | 1
5 [r2-000000s £87 IRIGHT CASING 1
6 [13.6-07000004 4 (F) MARE 4 (RIGHT) 1
7 |eB/T3945 R S SQUARE NUT M 2
g [GB/T.1-5 THES WASHER § 6
9 |oB/T818-H5x12 TR LT M5xl) SCREW M5x12 6
10 |P4-0L090401 nRELTAR STOPER , IANG ROPE ASSY 1
11 [r2-00000200 HAHFRAH INTAKE SILENCER ASSY 1
12 |T2-00000201 HAREE INTAKE SILENCER 1
13 [T2-00000202 HAHFESH BAFFLE, INTARE SILENCER 1
14 |6B/T819. 1-44x35 THE T LT W3S SCREW M4x35 2
15 [F2. 6-02010200 REF AR ENGINE STOP SWITCH ASSY 1
16 (GB/TBIS-M6x40 HE R LT Mx40 SCRE¥ M6x40 2
17 |6B/193-6 it AEo SPRING-WASHER 6 4
18 (oB/197.1-6 TS WASHER 6 4
19 |6B/T818-H6x25 T A AT x2S SCREW Mex25 ,
20 [13.6-07000003 Wi (%) MARK 2 {LEFT) 1
2 [12-00000007 rEE LEFT CASING 1
10 |GB/TSIO.15x12  [TRMEKHEAT Moxll SCREW 5112 2
23 [12-00000009 WaEF REED, SCREW 2




PAGE 7 OF 25

1 Zih

| =
we|
=
m&
3 =
W2 oo
Wﬁmﬂu
e | B
= =
® 2
= 2
L =

40




VELET PAGE 8 OF 25
FRMAR: | ATREAKERAY
PARTS NAME:  [LOWER CASING & DRIVE
SN, PART NO. DESCRIPTION DESCRIPTION oy REMARKS
SEED (BT FHLHOED FHERED ¥ v 33
1 [T2-03000008 Bk DRIVE SHAFT |
7 [F2.6-03000013 A 83, 5x7 DOVEL PIN 93, 5x7 3
3 [F2.6-03000012 BARLEE CIRCLIP |
4 |GB/T5783-H5x16 ~ERR M5x16 BOLT M5x16 )
5 |GB/TY7.1-5 TS WASHER 5 2
6 [12-03000009 AEE COVER, WATER PUMP HOUSING 1
7 |T2-03000010 KREHE GASKET, WATER PIMP 1
8 [T2-03000016 AR OUTER PLATE 1
9 [T2-03000100 A% TMPELLER ASSY 1
10 [T2-03000006 ARAR INNER SHELL, WATER PUMP |
11 [12-03000007 WEFE COVER, INNER SHELL 1
12 [r2-03000018 B RT3, 8x21x 0IL SBAL 1
13 [T2-00000002 B AR PLATE 1
14 |T2-03000004 AL T RA BEARING 1
15 |T2-03000003 L S BUSHING, DRIVE SHAFT 1
16 [12-03000002 MDA BEARING 1
17 [12-00000001 EAE4 95518 PIN ¢5x18 2
18 [12-030000019 ATEBRAAH LOWER CASING ASSY 1
19 |F4-03000023 EHAEE PLUG, OIL HOLE 2
20 [p4-03000024 AR ¢ 3] GASKET 2
2 (cB/T5783-H6x12 AfRE Noxl BOLT M6x12 1
2 |GB/T97.1-6 T4ES WASHER 6 4
23 |cB/186L. 1-6 W4 46 WASHER 6, INTERNAL TOOTH 1
24 |F-03000022 Wit ANODE {
25 [CB/T896-6 IF 044 6 CIRCLIP 6 1
26 [|T2-03000013 EXTAE o INITIATIRE GEAR 1
7 |F2. 6-03000017 FARRE SHIN 1
28 [6B/T5783-H6x30 X AER Mex30 BOLT H6x30 1
29 [12-03000005 FARAA 6000PS BEARING 6000P5 1
30 |T2-03000200 R E Rt SHAET ASSY, PROPELLER 1
31 [12-03000201 EAHR FORFARD GBAR 1
32 [r2-03000202 LY SHAFT, PROPELLER 1
B [12-03000014 WL RS PIN, PROPELLER 1
M [6B/T3452. 1-942. 212, 4 |9 BHE 042 2x2. 4 0-RING @42, 252, 4 )
33 (T2-03000301 KTRERGE COVER, LOYER CASING 1
3% [12-03000302 BHHA BEARING 1
37 |T2-03000303 % £33 11x21x8 0L SEAL 11x71x8 1
3B [12-03000300 ATRAEAH COVER ASSY, LOVER CASING 1
39 [|6B/TS783H6x16 K AER exl16 BOLT Méxl6 2
40 [T2-030000L5 LY LA PROPELLER 1
41 |oB/T91-3. 2x40 Fud 3240 COTTER PIN 1
42 12-03000000 ATEE4% LOVER CASING ASSY 1
43 [12-03000011 e 0 SEAL, WATER PIPE 1




VELET PAGE 9 OF 25

FHhAR: [ KTREAGEAAY
PARTS NAME:  |LOWER CASING & DRIVE
SN PART NO. DESCRIPTION DESCRIPTION oy REMARES
inau il dic. ki EHAH TR EHAK D ¥ 13
44 T2-02000002 AT TUBE, ATER 1
45 [13,6-02000008 TARKE RUBBER SEAL 1




PELES

PAGE 10 OF 25

EHEL R

RXE4

PARTS NAME:

IGNITION SYSTEM




VELES PAGE 11 OF 25
FMEAR | EXR4
PARTS NAME: | IGNITION SYSTEM
SN, PART N0 DESCRIPTION DESCRIPTION oy REMARKS
SEYE  |FHAT ey A% ED ¥ 33
L |T2-04000009 tHhEH COVER BOARD, FLYWHELL 1
2 |r4-04000026 L3 NUT, FLYRHELL 1
3 |73, 6-04000016 THE L WASHER, NUT 1
4 |13.6-04000200 1Ra4 FLYWHELL ASSY 1
5 |cB/T818-H5x20 R LT Ysx) SCREW H5x20 2
6 |6B/T93-5 BUAE SPRING-FASHER 5 2
7 |13.6-04000100 BESEAR PULSER COIL ASSY 1
8 |12-04000008 Bgak JACKET, LEAD 1
5 |T2-04000007 EHAE MAGNET0 SEAT 1
10 |6B/TS783-H6x30 AARHA Hox3 BOLT M6x30 2
11 |GB/T93-6 D! SPRINC-WASHER 6 4
12 |GB/197.1-6 T4R/e WASHER 6 4
13 |T3.6-04000006 AR SEMICIRCULAR KEY 1
14 |GB/TST83-M6x16 AAER Moxl6 BOLT Méx16 1
15 |13, 6-04000400 EXER C.D. L ONIT 1
16 |GB/T818-M5x8 -5 L AT NSxh SCREW M58 1
17 |6B/T5783-M6320 AR M6x20 BOLT M6x20 1
18 |T3.6-04000300 B4 HIGH PRESSURE 1
19 [12-04000021 LEERT CLIP, PLASTIC 1




PAGE 12 OF 25

e E

CRANKSHAPT & PISTON

VELES

EHEL R

PARTS NAME:




VB2 PAGE 13 OF 25
FMEAR: | maerx
PARTS KAME: | CRANKSHAFT & PISTON
SN PART NO. DESCRIPTION DESCRIPTION oy REMARES
inau il dic. ki EHAH TR AR KX §# 13
1 |F2.6-04010001 B 2003007 0IL SEAL 20x30x7 1
2 |T2-04020100 CRE Ny CRANKSHAFT ASSY 1
3 |73 6-04020107 BARBAGM (B4 BEARING 2
4 |m-04020101 RS BLOCK, SYINC A 1
5 [12-04020102 kiikce PIN, CRANKSHART 1
6 |12-04020103 Rét#A ROLLER BEARING 1
T |12-04020104 #AF CONNECTING ROD 1
8 [T3.6-04020106 |k JAM, SWING BLOCK 1
9 |T2-04020105 kD BLOCK, SYINC B 1
10 |13, 6-04010001 ok Ao LOCATING FLAKE, CAANESHART | 1
1 |13.6-04010002 B8d 20x4208 OIL SEAL 20x42x8 1
12 [12-04020004 ERUFE CIRCLIP )
13 |T2-04020003 HE¥ PIN, PISTON 1
14 [m2-04020001 W PISTON 1
15 |12-04020007 EER PISTON RING 1
16 [T2-04020002 B4 B A10x14512. 5 ROLLER BEARING 1




ELEe

PAGE 14 OF 25

EHEL R

LEE]

PARTS NAME:

CRANECASE




VR LiEd

PAGE 15 OF 25

FEAR  (Whg
PARTS NAME:  |CRANECASE
SN, PART NO. DESCRIPTION DESCRIPTION oy REMARKS
SEED (BT FHLHOED FHERED ¥ v 33
1 |T2-04000014 HEB PLATE, FUEL TANK 1
1 |m-04000002 g CYLINDER COVER 1
3 (T2-06000001 Al HARE 1 1
4 [BR7ES-10 KHE SPARK PLIG 1
5 [T2-04000003 BB BRACKET, RUBBER 1
6 |GB/T91-3. 2add F g 3. 2xd0 COTTER PIN )
7 |12-03000014 SRR PIN, PROPELLER )
8 |GB/TS783-MEx10 SRR Mexld BOLT M6x10 2
5 |eB/on16 T4HE 6 WASEER 6 12
10 [F8-05000022 FARA Mix2S BOLT M6x25 4
11 [T2-04000001 frifbe CASKET, CYLINDER HEAD 1
12 [12-04010000 HAAL A (RANKCASE ASST i
13 (T2-04010100 N CYLINDER CASE ASSY 1
14 |Ra-04000003 RAH010:08. 4314 PIN 2
15 |T2-04010201 W CRANECASE 1
16 |T85-06010002 SR ERL/16 JAM R1/16 1
17 |GB/15783-M6x40 iy bea o) BOLT Héxd0 2
18 |T2-04000005 B4 GASKET, INTAKE VALVE SEATING | 1
19 |GB/T818-Mdx8 T2 L AT Mg BOLT Méx8 2
20 |GB/1934 BHAE ¢ SPRING-WASHER 4 y
2 |12-04000103 IR A FIXED PLATE, VALVE 1
12 |12-04000102 FERP VALYE, INTAKE 1
23 |T2-04000101 #ARE VALVE SEATING, INTARE 1
U (T2-04000100 HEREAE VALYE SEATING ASSY, NTAKE | !
35 |T2-04000006 Ry e BRACKET, STARTER 1
26 |CB/T5783-M6x60 FARA Mox BOLT M6x60 4




VR disa.i

PAGE 16 OF 25

EWEL R

3T

PARTS NAME:

FUEL SYSTEM




VR S,

PAGE 17 (F 25

FHEAR |Bd4a
PARTS NAME:  [FUEL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION oy REMARKS
SEED (BT FHLHOED FHERED ¥ v 33
1 |Fa-04120100 L i TANE COVER ASSY 1
7 |P4-04120103 Rk % SPRING , PREVENT DESQUAMATING | 1
3 | F4-04120105 B B R SHEET METAL , PREVENT DESQUAMATING | 2
4 |F4-04120106 CED§ FYELET, STEEL VIRE 1
5 |Pa-04120104 B CHAIN , PREVENT DESQUAMATING | 1
6 |T2-04000012 wE AR E DAMPERING LOOP 1
7 [T2-04000200 it Fike FUEL TANE ASSY 1
g [6B/T61706 7 J RN KUT 46 2
g [cB/T96-6 A4H 6 WASHER 6 2
10 |6B/T93-6 BUELHE 6 SPRING-FASHER 6 y
11 [T2-04000201 R BUSHING, FUEL TANK 2
12 |6B/T5783-M6x20 A AR Noxl BOLT M6x20 2
13 [12-04000011 wEAER ABSORBER, FUBL TANE 1
14 [T2-04000303 +% CLIP 1
15 [T2-04000302 wpk RUBBER PIPE 1
16 [12-04000301 WA EN FILTER, 0IL SWITH 1
17 [12-04000300 W % 44 OIL SWITH ASSY 1
18 [F4-04000030 W £ 40 CLIP C,0IL PIPR )
19 [T2-04000013 BHE 95x010x123 OLL PIPE #5x810x1%3 1
20 [T2-00000203 BT HANDLE, AIR CHOKE 1
M (oB/13452.1-10.4x1. 4 (OB 10.4xl. 4 (AMB) 0 RING 10. 4x1. 4 1
1 |oB/T8I9.1Mx10  [TFREVLLHAT Wxl0 SCREW M3x10 1
23 [T2-00000006 IR HANDLEBAR, ACCELEROGRAPH 1
% |T2-04000016 Al HANDLE, ACCELEROCRAPH 1
25 |cB/T818-M5x25 AR LT W5n2s SCREW M5x25 1
26 |T2-04000018 HHRES PRESS SPRING, HANDLE 1
7 |T2-04000017 FHH BAFFLE, HANDLE 1
8 |GB/T896-.5 FudiE 3.5 CIRCLIP 3,5 1
29 |oB/T5783H5x10 7 ARG x 10 BOLT M5x10 1
30 |6B/T93-5 R4 5 SPRING-VASHER S 1
3N |cB/TeT.1-5 F4H 5 WASHER 1
32 (T2-04000020 &M SYING LINK, ACCELERATOR 1
35 |12-04000019 ES T PIN, RANDLE 1




PAGE 18 OF 25

CARBURETOR ASSY

12 ZAFH

FREAR |[hHEAR

PARTS NAME:




WL PAGE 19 OF 25
Fhe4% [pmdR
PARTS NAME: [CARBURETOR ASSY
oK. PART NO. DESCRIPTION DESCRIPTION QTY REMARES
taini b diz a1 Lo AU AR LE b
1 [12-04000400 HHBER CARBURETOR 4SSY 1
1 [T2-04000434 HITEH CORE, ACCELEROGRAPH 1
3 [12-04000433 %48 FLANGE WASHER 1
4 [r2-04000432 BEPA JACKET, RUBBER 1
5 [12-04000431 HRE R LOCKING NUT 1
6 [T2-04000430 38 B AR PLATE, CARBURETOR 1
7 | 12-04000429 I B VASHER, PLATE 1
8 |T2-04000428 (&t 3 NUT, CARBURETOR 1
g [r2-04000427 Aok | SPRING, ACCELERATOR VALVE | 1
10 [T2-04000426 Jnik & WASHER, ACCELERATOR VALVE | 1
11 [12-04000425 rERFR RETAINER, ACCELERATOR VALVE | 1
12 |r2-pe000424 WERE NEEDLE, ACCELERATOR VALVE | 1
13 [T2-04000423 MERE SEAT, ACCELERATOR VALVE 1
14 [12-04000407 KRR SCREW, AR ADJUSTING 1
15 [12-04000408 RERaRE SPRING, AR ADJUSTING 1
16 [T12-04000403 HRITH LINK, ATR CHOKE !
17 [T2-04000404 AT A APRON, AIR CHORE 1
18 [T2-04000402 R B Ak CARBURETOR BODY 1
19 |T2-04000406 AN VASHER, AIR CHOKE 1
20 |eB/T936 x| SPRING WASHER |
21 |6B/T6170-H6 iyl 384 NUT Mé 1
12 [ 12-04000401 fBoy 0-RING, CARBURETOR 1
23 | T2-04000410 (R QUADRATE NUT, CARBURETOR 1
24 | T2-04000409 (RGE ST CLAMP, CARBURETOR 1
25 |6B/T97. 1-5 T#H 5 VASHER § 1
26 |6B/T5783-M5x30 7~ AHAT W5x30 BOLT H5x30 1
1 |12-04000411 EL'L MIAN NOZZLE 1
29 | T2-04000412 £ gh MIAN JET l
29 | T2-04000414 A TEH SWING BAR , FLOAT 1
30 [T2-04000413 4 NEEDLE VALVE 1
31 | T2-04000415 A4 PIN, FLOAT 1
32 | 6B/T818-M3x6 AR LA M3x6 BOLT M3x6 1
13 | T2-04000416 B FLOAT 1
3 [12-04000417 AR GASKET, 0IL ([P 1
35 | 12-04000419 BB RS CORE, DRAIN 1
36| T2-04000420 HBREEH VASHER, CORE 1
37 | T2-04000418 Mk OLL CUP 1
B | 12-04000421 s SPRING, CORE 1
3 [T2-04000422 HEREHEF SPANNER, CORE 1
40 | 6B/T93-4 BEdH 4 SPRING-VASHER 4 )
41 | GB/T818-44x16 A AT Mxlf BOLT Mdx16 )




PAGE 20 OF 25

1 FHHA

&5
el
= =

E—
W+ =
| E
Sk
=
| &2




VELES PAGE 21 OF 25
FHRAR  |nazan
PARTS NAME:  [STARTER ASSY
SN, PART NO. DESCRIPTION DESCRIPTION oy REMARKS
SEED (BT FHLHOED FHERED ¥ v 33
1 |GB/TS783-M6x16 FAEHR Moxl6 BOLT M6x16 3
1 |(B/T97.1-6 T4 VASHER 6 3
3 |12-04000600 R Rak STARTER ASSY 1
4 |m-04130002 I ES S COVER, HANDLE 1
5 |m-pa030101 S BANDLE, STARTER 1
6 |T2-04000609 #5941 30 STARTER LINE @4x1. 3n 1
7 |T2-04000601 RAZH7 CASE, STARTER 1
B (T2-04000602 RpaE SPRING, VOLUTE 1
9 |T2-04000603 R WHEEL, START-UP 1
10 |T2-04000605 ik TORSIONAL SPRINC, !
1 |T2-04000604 ik PAYL DRIVE 1
12 |T2-04000607 e SPRING, PLATE 1
13 |T2-04000606 R EkK PLATE, START-UP 1
14 |GB/T5783-H6x12 ARER Noxl? BOLT M6x12 1
15 |GB/1819. 1-H6x12 J L BT Mex12 SUNK SCREW M6x12 3
16 (T2-04000010 Bk PULLEY, STARTER 1




T2 E4FH PAGE 22 OF 25

Rhfstk: | RANER (B84)

PARTS NAME: | ENGINE ASSY (REPAIR KIT)




R LiEe

PAGE 23 (F 25

FURAR | KlAR (484)
PARTS NAME:  |ENGINE ASSY(REPAIR KIT)
SN, PART N0 DESCRIPTION DESCRIPTION oy REMARKS
SEYE  |FHAT EHAHR X EHAK D ¥ i
1 |F2.6-04010001 B3 2003007 0IL SEAL 20x30x7 1
1 [T2-04020100 itk CRANESHART ASSY 1
3 |T3.6-04020107 FHRAAO004 (FH) BEARTNG 2
4 |12-04020101 BaRRA BLOCK, SHING 4 1
5 [12-04020102 kiike PIN, CRANRSHART 1
6 |T2-04020103 B A ROLLER BEARING 1
7 |T2-04020104 #H CONNECTING ROD 1
8 |T3.6-04020106 AR TAM, SWING BLOCK 1
9 |T2-04020105 kD BLOCK, SYINC B 1
1073, 6-04010001 kD LOCATING FLAKE, CRANKSEART | 1
11 |73, 6-04010002 Btk 20x42x8 0L SEAL 20x42x8 1
12 [12-04020004 ERUFE CIRCLIP )
13 |T2-04020003 HE¥ PIN, PISTON 1
14 [m2-04020001 % PISTON 1
15 |12-04020007 EER PISTON RING 1
16 [T2-04020002 B4 B A10x14512. 5 ROLLER BEARING 1
17 [12-04000014 HE &4 PLATE, FUEL TANK 1
18 |T2-04000002 g CYLINDER COVER 1
19 [BR7ES-10 XhE SPARK PLUG 1
20 |GB/T5783-M6x10 F A Moxld BOLT Méx10 2
N |B/T.1-6 48 ¢ WASHER 6 12
22 |F8-05000022 FAWR Moxl5 BOLT M6x25 4
23 |12-04000001 fiEAR GASKET, CYLINDER HEAD 1
M 1204010000 B 4 CRANKCASE ASSY 1
25 |12-04010100 Wik CILINDER CASE ASSY 1
26 |F-04000003 RA010x08. 4x14 PIN 2
27 |T-04010201 o CRANECAST 1
28 |T85-06010002 Kl ER/16 1AM R1/16 1
29 |GB/TS783-M6z40 A H6x40 BOLT Méx40 2
30 [12-04000005 FERE A CASKET, INTAKE VALVE SEATING | 1
3 [T2-04000100 FEREAL VALVE SEATING ASSY, INTAKE | 1
3 [T2-04000006 HiEy e BRACKET, STARTER 1
33 |GB/T5783-M6x60 AAER Hoxsl BOLT Méx60 4
34 |T2-04000000 Kl & BNCINE ASSY 1




PAGE 24 QF 25

VR Es:

=
Pt
(="
—_
=
)M
x| =
B —
B
—| 2
2| &2
=| =
%2
ol
.ﬁﬂ
| =

)
P A
S
A e
(el e,
o
1 rw\\\

10




VR Es:

PAGE 25 OF 25

FHhLRK: WL GEP
PARTS NAME: |APPENDIX I (REPAIR KIT)
SN, PART HO. DESCRIPTION DESCRIPTION (Y REMARES
SRS (443 44K R EHAHED 6 4 &

1 |F2. 6-04010001 WAhia 200307 OIL SEAL 20x30x7 2
2 [T2-04000005 HERE S GASKET, INTAKE VALVE SEATING | 1
3 [ T-04000401 0 0-RING, CARBURETOR 1
4 |eB/TM52.1-10.4x1. 4 [0 10.4x1. 4 (S14R) 0 RING 10. 4x1.4 1
5 |m2-04000001 kg A GASKET, CYLINDER HEAD 1
§ T3 6-04010002 dREH 200428 OIL SEAL 20x42s8

7 [12-00000004 LahbL CASKET, ENCINE 1
g [F2.6-04060002 Rahih L. 8x20x7 0IL SBAL )
g [12-00000005 FAERE GASKET, EXHAUST SEAT 1
10 [13. 6-02000008 A% A RUBBER SEAL 1
11 [r2-03000011 k0 SEAL, ATER PIPE 1
12 |T2-03000010 AREHE GASKET, WATER PUNP 1
13 |T2-03000016 e OUTER PLATE 1
14 |T2-03000100 (ks IMPELLER ASSY 1
15 [r2-03000006 KRR TNNER SHELL, FATER PUMP 1
16 [12-03000007 kg COVER, INNER SHELL 1
17 [T2-03000016 a4 F HH9. 812118 0IL SEAL 1
18 [P4-03000024 gl 5 GASKET 2
19 [12-03000005 RARAA BEARING 1
20 [6B/T3452. 1-94TxL 4 oA @47xl. 4 0-RING ¢47x). 4 )
21 [T2-03000303 % & W 112218 OIL SEAL 11x21x8 1




	T2 BM part catalogue(2012.12)_Page_01
	T2 BM part catalogue(2012.12)_Page_02
	T2 BM part catalogue(2012.12)_Page_03
	T2 BM part catalogue(2012.12)_Page_04
	T2 BM part catalogue(2012.12)_Page_05
	T2 BM part catalogue(2012.12)_Page_06
	T2 BM part catalogue(2012.12)_Page_07
	T2 BM part catalogue(2012.12)_Page_08
	T2 BM part catalogue(2012.12)_Page_09
	T2 BM part catalogue(2012.12)_Page_10
	T2 BM part catalogue(2012.12)_Page_11
	T2 BM part catalogue(2012.12)_Page_12
	T2 BM part catalogue(2012.12)_Page_13
	T2 BM part catalogue(2012.12)_Page_14
	T2 BM part catalogue(2012.12)_Page_15
	T2 BM part catalogue(2012.12)_Page_16
	T2 BM part catalogue(2012.12)_Page_17
	T2 BM part catalogue(2012.12)_Page_18
	T2 BM part catalogue(2012.12)_Page_19
	T2 BM part catalogue(2012.12)_Page_20
	T2 BM part catalogue(2012.12)_Page_21
	T2 BM part catalogue(2012.12)_Page_22
	T2 BM part catalogue(2012.12)_Page_23
	T2 BM part catalogue(2012.12)_Page_24
	T2 BM part catalogue(2012.12)_Page_25
	T2 BM part catalogue(2012.12)_Page_26
	T2 BM part catalogue(2012.12)_Page_27

